chnical Services Section
= areau of Water
1000 SW Jackson St., Suite 420

Phone: 785-296-5513
Fax: 785-296-0086
edillingham@kdheks.gov
www.kdheks.gov

ansas

Departiment of Health & Environment

Topeka, KS 66612-1367

Robert Moser, MD, Secretary Sam Brownback, Governor

Q,?LVN«\ NV tcembrr

A0

December 26, 2012

City Clerk
100 N. 5th Street
Leavenworth, KS 66048

RE: Kansas Water Pollution Control
Permit No. M-MQO12-1001
City of Leavenworth

Dear Permittee:

You have fulfilled all the filing requirements for a Kansas Water Pollution Control Permit and Authorization to
Discharge under the National Pollutant Discharge Elimination System (NPDES). We are pleased to forward your new
permit. While it is permissible to make as many copies as needed for monitoring and reporting purposes, you need to

retain the original permit for your files.

We suggest you carefully read the terms and conditions of your permit and understand these terms and conditions
«.. enforceable under both State and Federal law.

Please notice the reporting paragraph on page 2 of your permit, where all reports are due by the 28" day of the
schedule noted. Please submit reports to the Kansas Department of Health and Environment, Bureau of Water-TSS, 1000

SW Jackson St., Suite 420, Topeka, Kansas 66612-1367.

Also, please note that if the permit requires routine monitoring and reporting, the table under section A will
contain a new term called "EDMR code". This term stands for Electronic Discharge Monitoring Report and is an addition
to the permits to allow all permittees, in the future, to report the discharge monitoring report data electronically instead of

on paper.

If you have any questions concerning this permit, contact Ed Dillingham at (785)296-5513.

Sincerely,

N /-:
N ==
Michael B. Tate, P.E.
Director, Bureau of Water

pc: NE - District
RG- Permit File



Kansas Permit No.: M-MO12-I001

Federal Permit No.: KS0036366

KANSAS WATER POLLUTION CONTROL PERMIT AND
AUTHORIZATION TO DISCHARGE UNDER
THE NATIONAL POLLUTANT DISCHARGE
ELIMINATION SYSTEM

Pursuant to the Provisions of Kansas Statutes Annotated 65-164 and 65-165, the Federal Water
Pollution Control Act as amended, (33 U.S.C. 1251 et seqg; the "Act"),

Owner: Leavenworth, City of

Owner's Address: 100 N. 5th Street
Leavenworth, Kansas 66048

Facility Name: Leavenworth Wastewater Treatment Plant

Facility Location: 1800 S. 2nd Street
Leavenworth, Kansas 66048

SE%, NW, NE¥, Section 1, Township 9S, Range 22FE
Leavenworth County, Kansas

Latitude: 39.29978 Longitude: -94.90584

Facility:

Outfall: Latitude: 39.30065 Longitude: -94.90203
Receiving Stream: Missouri River

Basin: Missouri River Basin

is authorized to discharge from the wastewater treatment facility described herein, in
accordance with effluent limits and monitoring requirements as set forth herein.

This permit is effective January 1, 2013, supersedes the previously issued water pollution
control permit M-M012-I001, and expires December 31, 2017.

FACILITY DESCRIPTION:

. Raw sewage pumping station

. Bar screen

. Aerated grit basin

. Primary settling basins (4)

.Trickling filters - plastic media (3)

. Final settling basins (2)

.UV Disinfection System (3 Banks) (In construction)

. Sludge pumping station

. Sludge storage tanks (2)
Belt Filter Press for Sludge Dewatering
Pug Mill for Lime Addition

. Design P.E. = 55,000

. Design Flow = 6.88 MGD

W®OJoU e WN e

SR
N = O

—_
w

m,«mm

Secretary, Ransas Department of Health and Environment

December 26, 2012
Date




Page 2 of 11
Kansas Permit No.: M-M012-I001

A. EFFLUENT LIMITS AND MONITORING REQUIREMENTS

The permittee is authorized to discharge from outfall(s) with serial number(s) as
specified in this permit. The effluent limits shall become effective on the dates
specified herein. Such discharges shall be controlled, limited, and monitcred by the
permittee as specified. There shall be no discharge of floating solids or visible foam

in other than trace amounts.

Monitoring reports shall be submitted on or before the 28th day of the following month,.
In the event no discharge occurs, written notification is still required.

EFFLUENT LIMITS MONITORING REQUIREMENTS
Final
Limits
Upon
Effective Date Issuance
Measurement Sample
Parameter Frequency Type

Monitoring Location 001AG (EDMR code: INFOO1AG) - Influent to Treatment Plant

Biochemical Oxygen Demand (5-Day)-mg/l Monitor Twice Weekly 24-Hour
Composite
Total Suspended Solids-mg/l Monitor Twice Weekly 24~Hour
Composite
Total Phosphorus (as P)-mg/l Monitor Monthly 24-Hour
Composite
Total Kjeldahl Nitrogen (as N)-mg/l Monitor Monthly 24-Hour
Composite
Outfall 001A1 (EDMR code: EFF001Al) - Effluent after disinfection
Biochemical Oxygen Demand (5-Day)* Twice Weekly 24-Hour
Weekly Average-mg/l 45 Composite
Monthly Average-mg/l 30
Total Suspended Solids* Twice Weekly 24-Hour
Weekly Average-mg/l 45 Composite
Monthly Average-mg/1l 30
Ammonia (as N)-mg/l Monitor Twice Weekly 24-Hour
Composite
E. coli-Colonies/100 ml Twice Weekly Grab
April through October
Weekly Geometric Average 4348
Monthly Geometric Average 262
November through March
Monthly Geometric Average 2358
6.0-9.0 Twice Weekly Grab

pH - Standard Units



Page 3 of 11
Kansas Permit No.: M-M012-I001

A. EFFLUENT LIMITS AND MONITORING REQUIREMENTS (continued)

Nitrate (NO3) + Nitrite (NO,)as N-mg/l** Monitor Monthly 24-Hour
Composite
Total Kjeldahl Nitrogen (as N)-mg/l** Monitor Monthly 24-Hour
Composite
Total Nitrogen (as N)-mg/l** Calculate Monthly Calculate
(TKN + NO; + NO3)
Total Nitrogen (as N)-lbs/day Calculate Monthly Calculate
(TKN + NO3 + NO,)
Total Phosphorus{as P)-mg/1l Monitor Monthly 24-Hour
Composite
Total Phosphorus {as P)-lbs/day Calculate Monthly Calculate
Whole Effluent Toxicity - See Supplemental Conditions E.1.
Priority Pollutant Scan - See Supplemental Conditions E.Z.
Monitor Daily Meter

Flow — MGD

* Minimum removal of 85% required for Total Suspended Solids and Biochemical Oxygen
Demand (5-Day). If inhibited Biochemical Oxygen Demand (5-Day) test is used, limits

are 5 mg/l less than shown.

** Permittee shall sample for these tests on the same day and calculate the total nitrogen
only when both test values are available. The Minimum Reportable Limit (MRL) for TKN
is 1 mg/l and for nitrate + nitrite is 0.1 mg/l. Values less than the MRL shall be
reported using the less than sign (<) with the MRL value but for purposes of calculating
and reporting the total nitrogen result, less than values shall be defaulted to zero,

B. STANDARD CONDITIONS

In addition to the specified conditions stated herein, the permittee shall comply with
the attached Standard Conditions dated August 1, 2010.

C. SUPPLEMENTAL CONDITIONS

Sludge disposal shall be in accordance with the 40 CFR Part 503 Sludge Regulations.

D. SCHEDULE OF CCMPLIANCE

None



Page 4 of 11
Kansas Permit No.: M-M012-I001

E. BIOMONITORING AND PRIORITY POLLUTANTS

1.Whole Effluent Toxicity:

a. Acute Whole Effluent Toxicity (WET) testing on a 24-hr composite sample shall
be conducted once in calendar year 2013 and annually thereafter. The median lethal
concentration, LC50, shall be equal to or greater than 89% effluent. Test results
less than 89% are violations of this permit. The test procedures shall use the
48 hour static non-renewal test method in accordance with the EPA document,
Methods for Measuring the Acute Toxicity of Effluents and Receiving Waters to
Freshwater and Marine Organisms, fifth edition, October 2002 using test organisms
Pimephales promelas (fathead minnow) and any of the following daphnid (water
flea) species: Daphnia pulex, Daphnia magna, or Ceriodaphnia dubia within a
dilution series containing 0%, 25%, 50%, 75%, 89%, and 100% effluent. KDHE
reserves the right to increase or decrease testing frequency based upon

compliance history and toxicity testing results.

b. If the WET test results indicate the LC50 is equal to or greater than 89% effluent,
the effluent has passed the toxicity test and the test report shall be due with